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Plot 7-1188. Antenna 3a (Pk & Avg, Ch.60, 802.11n, MCS7)
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Plot 7-1189. Antenna 3a (Pk & Avg, Ch.64, 802.11n, MCSO0)
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Plot 7-1190. Antenna 3a (Pk & Avg, Ch.64, 802.11n, MCS4)
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Plot 7-1191. Antenna 3a (Pk & Avg, Ch.64, 802.11n, MCS7)
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Plot 7-1192. Antenna 3a (Pk & Avg, Ch.100, 802.11n, MCSO0)
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Plot 7-1193. Antenna 3a (Pk & Avg, Ch.100, 802.11n, MCS4)
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Plot 7-1194. Antenna 3a (Pk & Avg, Ch.100, 802.11n, MCS7)
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Plot 7-1195. Antenna 3a (Pk & Avg, Ch.104, 802.11n, MCS4)
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Plot 7-1201. Antenna 3a (Pk, Ch.132, 802.11n, MCS7)
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Trace: MaxHold ~ RBW: 1 MHz 5777.20 MHz Plot 7-1202. Antenna 3a (Pk, Ch.136, 802.11n, MCS0)
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Plot 7-1203. Antenna 3a (Pk, Ch.136, 802.11n, MCS4)
FCC ID: BCGA2757 MEASUREMENT REPORT Approved by:
IC: 579C-A2757 @ element (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
X Page 424 of 534
1C2205090023-16.BCG 08/02/2022 — 09/14/2022 | Tablet Device

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.



@ clement

Field Strength (dBuv/m) Field Strength (dBuV/m) Field Strength (dBuVv/m)

Field Strength (dBuV/m)

Trace: MaxHold
Detector: PK
Offset: 17.1dB

5725.50 MHz
63.47 dBuV/m

PASS

RBW: 1 MHz
VBW: 3 MHz
SWT: 1.01m:

140
120 A
100 A
80 4
60 -
5675 SGéS 55‘95 57b5 57‘15 57‘25 5735 57‘45 57‘55 57‘65 5775

Frequency (MHz)

Plot 7-1204. Antenna 3a (Pk, Ch.136, 802.11n, MCS7)
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Plot 7-1205. Antenna 3a (Pk, Ch.140, 802.11n, MCS0)
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Plot 7-1206. Antenna 3a (Pk, Ch.140, 802.11n, MCS4)
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Plot 7-1207. Antenna 3a (Pk, Ch.140, 802.11n, MCS7)
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Plot 7-1208. Antenna 3a (Pk, Ch.149, 802.11n, MCS0)
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Plot 7-1209. Antenna 3a (Pk, Ch.149, 802.11n, MCS4)
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Plot 7-1210. Antenna 3a (Pk, Ch.149, 802.11n, MCS7)
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Plot 7-1211. Antenna 3a (Pk, Ch.165, 802.11n, MCSO0)
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Plot 7-1212. Antenna 3a (Pk, Ch.165, 802.11n, MCS4)
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Plot 7-1214. Antenna 3a (Pk & Avg, Ch.36, 802.11ax(SU), MCSO0)
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Plot 7-1215. Antenna 3a (Pk & Avg, Ch.36, 802.11ax(SU), MCS4)
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Plot 7-1216. Antenna 3a (Pk & Avg, Ch.36, 802.11ax(SU), MCS11)
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Plot 7-1213. Antenna 3a (Pk, Ch.165, 802.11n, MCS7)
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Plot 7-1217. Antenna 3a (Pk & Avg, Ch.40, 802.11ax(SU), MCS0)
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Plot 7-1218. Antenna 3a (Pk & Avg, Ch.40, 802.11ax(SU), MCS4)
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Plot 7-1219. Antenna 3a (Pk & Avg, Ch.40, 802.11ax(SU), MCS11)
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Peak: 5354.05 MHz, 60.28 dBuV/m
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Plot 7-1220. Antenna 3a (Pk & Avg, Ch.60, 802.11ax(SU), MCS0)
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Plot 7-1221. Antenna 3a (Pk & Avg, Ch.60, 802.11ax(SU), MCS4)
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Plot 7-1222. Antenna 3a (Pk & Avg, Ch.60, 802.11ax(SU), MCS11)

Peak: 5350.20 MHz, 65.59 dBuV/m
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Plot 7-1223. Antenna 3a (Pk & Avg, Ch.64, 802.11ax(SU), MCS0)
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Plot 7-1224. Antenna 3a (Pk & Avg, Ch.64, 802.11ax(SU), MCS4)

Peak: 5350.90 MHz, 68.88 dBuV/m
Avg: 5350.60 MHz, 51.14 dBpV/m
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Plot 7-1225. Antenna 3a (Pk & Avg, Ch.64, 802.11ax(SU), MCS11)
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Plot 7-1226. Antenna 3a (Pk & Avg, Ch.100, 802.11ax(SU), MCS0)
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Plot 7-1227. Antenna 3a (Pk & Avg, Ch.100, 802.11ax(SU), MCS4)
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Peak: 5469.80 MHz, 63.42 dBuV/m
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Plot 7-1228. Antenna 3a (Pk & Avg, Ch.100, 802.11ax(SU),
MCS11)
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Plot 7-1229. Antenna 3a (Pk & Avg, Ch.104, 802.11ax(SU), MCS0)
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Plot 7-1230. Antenna 3a (Pk & Avg, Ch.104, 802.11ax(SU), MCS4)

Peak: 5468.60 MHz, 63.05 dBuV/m
Avg: 5455.40 MHz, 49.85 dBpV/m
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Plot 7-1231. Antenna 3a (Pk & Avg, Ch.104, 802.11ax(SU),
MCS11)
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Plot 7-1232. Antenna 3a (Pk & Avg, Ch.108, 802.11ax(SU), MCSO0)

Peak: 5468.05 MHz, 60.56 dBuV/m
Avg: 5413.75 MHz, 49.65 dBpV/m
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Plot 7-1233. Antenna 3a (Pk & Avg, Ch.108, 802.11ax(SU), MCS4

Peak: 5460.85 MHz, 60.82 dBuv/m
Avg: 5457.55 MHz, 49.75 dBpV/m
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Plot 7-1234. Antenna 3a (Pk & Avg, Ch.108, 802.11ax(SU), MCS11

Trace: MaxHold RBW: 1 MHz 5731.00 MHz
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Plot 7-1235. Antenna 3a (Pk, Ch.132, 802.11ax(SU), MCS0)

5800

FCC ID: BCGA2757
IC: 579C-A2757

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2205090023-16.BCG

Test Dates:
08/02/2022 — 09/14/2022

EUT Type:
Tablet Device

Page 428 of 534

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Washington DC LLC. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Trace: MaxHold RBW: 1 MHz 5726.35 MHz
Detector: PK VBW: 3 MHz 3
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Plot 7-1236. Antenna 3a (Pk, Ch.132, 802.11ax(SU), MCS4)
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Plot 7-1237. Antenna 3a (Pk, Ch.132, 802.11ax(SU), MCS11)

Trace: MaxHold RBW: 1 MHz 5769.50 MHz
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Plot 7-1238. Antenna 3a (Pk, Ch.136, 802.11ax(SU), MCSO0)
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Plot 7-1239. Antenna 3a (Pk, Ch.136, 802.11ax(SU), MCS4)
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Plot 7-1240. Antenna 3a (Pk, Ch.136, 802.11ax(SU), MCS11)
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Plot 7-1241. Antenna 3a (Pk, Ch.140, 802.11ax(SU), MCS0)
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Plot 7-1242. Antenna 3a (Pk, Ch.140, 802.11ax(SU), MCS4)
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Plot 7-1243. Antenna 3a (Pk, Ch.140, 802.11ax(SU), MCS11)
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Plot 7-1244. Antenna 3a (Pk, Ch.149, 802.11ax(SU), MCSO0)
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Plot 7-1245. Antenna 3a (Pk, Ch.149, 802.11ax(SU), MCS4)
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Plot 7-1246. Antenna 3a (Pk, Ch.149, 802.11ax(SU), MCS11)
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Plot 7-1247. Antenna 3a (Pk, Ch.165, 802.11ax(SU), MCS0)
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Plot 7-1248. Antenna 3a (Pk, Ch.165, 802.11ax(SU), MCS4)
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Plot 7-1249. Antenna 3a (Pk, Ch.165, 802.11ax(SU), MCS11)
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7.6.10 Antenna 3a Radiated Band Edge Measurements (40MHz BW)

15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

PASS i it 10200 VoW 3 Mtz
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Peak: 5147.00 MHz, 61.77 dBuV/m
Avg: 5149.85 MHz, 50.77 dBpV/m
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Plot 7-1250. Antenna 3a (Pk & Avg, Ch.38, 802.11n, MCS0)
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Plot 7-1251. Antenna 3a (Pk & Avg, Ch.38, 802.11n, MCS4)
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Plot 7-1252. Antenna 3a (Pk & Avg, Ch.38, 802.11n, MCS7)
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Plot 7-1253. Antenna 3a (Pk & Avg, Ch.46, 802.11n, MCS0)
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Plot 7-1254. Antenna 3a (Pk & Avg, Ch.46, 802.11n, MCS4)
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Plot 7-1255. Antenna 3a (Pk & Avg, Ch.46, 802.11n, MCS7)
Peak Liace RBW: 1 MHZ  peak; 5351.20 MHz, 61,86 dBuV/m
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Plot 7-1256. Antenna 3a (Pk & Avg, Ch.54, 802.11n, MCSO0)
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Plot 7-1257. Antenna 3a (Pk & Avg, Ch.54, 802.11n, MCS4)
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Plot 7-1258. Antenna 3a (Pk & Avg, Ch.54, 802.11n, MCS7)
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Plot 7-1259. Antenna 3a (Pk & Avg, Ch.62, 802.11n, MCSO0)
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Plot 7-1260. Antenna 3a (Pk & Avg, Ch.62, 802.11n, MCS4)
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Plot 7-1261. Antenna 3a (Pk & Avg, Ch.62, 802.11n, MCS7)
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Plot 7-1262. Antenna 3a (Pk & Avg, Ch.102, 802.11n, MCSO0)
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Plot 7-1263. Antenna 3a (Pk & Avg, Ch.102, 802.11n, MCS4)
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Plot 7-1264. Antenna 3a (Pk & Avg, Ch.102, 802.11n, MCS7)
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Plot 7-1265. Antenna 3a (Pk & Avg, Ch.110, 802.11n, MCSO0)
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Plot 7-1266. Antenna 3a (Pk & Avg, Ch.110, 802.11n, MCS4)
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Plot 7-1267. Antenna 3a (Pk & Avg, Ch.110, 802.11n, MCS7)
Trace: MaxHold RBW: 1 MHz 5734.75 MHz
Detector: PK VBW: 3 MHz
PASS Offset: 17.4dB SWT: 1.01ms 59.28 dBpuV/m
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Plot 7-1268. (FCC Only) Antenna 3a (Pk, Ch.126, 802.11n, MCS0)

Trace: MaxHold RBW: 1 MHz 5811.50 MHz
Detector: PK VBW: 3 MHz
PASS Offset: 16.8dB SWT: 1.01ms 61.22 dBuV/m
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Plot 7-1269. (FCC Only) Antenna 3a (Pk, Ch.126, 802.11n, MCS4)
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Plot 7-1270. (FCC Only) Antenna 3a (Pk, Ch.126, 802.11n, MCS7)
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Plot 7-1271. Antenna 3a (Pk, Ch.134, 802.11n, MCSO0)
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Plot 7-1272. Antenna 3a (Pk, Ch.134, 802.11n, MCS4)

Trace: MaxHold RBW: 1 MHz
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Plot 7-1273. Antenna 3a (Pk, Ch.134, 802.11n, MCS7)
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Plot 7-1274. Antenna 3a (Pk, Ch.151, 802.11n, MCS0)
Trace: MaxHold RBW: 1 MHz 5636.45 MHz
Detector: PK VBW: 3 MH
130 PASS Offset: 15,38 SWT: 1.01ms 60.74 dBuV/m
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Plot 7-1275. Antenna 3a (Pk, Ch.151, 802.11n, MCS4)
Trace: MaxHold RBW: 1 MHz 5649.93 MHz
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130 PASS Offset: 15,408 SWT: 1.01ms 61.65 dBuV/m
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Plot 7-1276. Antenna 3a (Pk, Ch.151, 802.11n, MCS7)
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Plot 7-1277. Antenna 3a (Pk, Ch.159, 802.11n, MCS0)
Trace: MaxHold RBW: 1 MHz
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Plot 7-1278. Antenna 3a (Pk, Ch.159, 802.11n, MCS4)
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Plot 7-1279. Antenna 3a (Pk, Ch.159, 802.11n, MCS7)

Trace: MaxHold
Detector: PK
Offset: 16.3dB

5948.45 MHz
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